®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AZ3IMP250

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of
GT Technology Chongging Limited
Projector

Model No.: MP250

FCC ID: 2AZ3IMP250

Prepared for : GT Technology Chongging Limited
Room 3-1, No.20 Qixin Road Yanjia Street Changshou
District, Chongging, China

Prepared By : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology Park,
Nanshan District, Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number :  ACS-F21157
Date of Test . May.08~24, 2021
Date of Report  :  Jun.25, 2021

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21157 Page 1 of 71




®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AZ3IMP250

TABLE OF CONTENTS
Description Page
1. SUMMARY OF STANDARDS AND RESULTS ......ooi i 5
1.1. Description of Standards and RESUILS ..........ccceiveiiiiiiie i 5
2. GENERAL INFORMATION. ..ottt ettt saa e snae s nnae e nea e 6
2.1.  Description of EQUIPMENt UNAEE TESE......ccviieiieiecieie ettt 6
2.2.  Tested SUpporting SYStem DetailS..........ccciviieiiiiiecicie e 8
2.3. Block Diagram of connection between EUT and Simulators...........cccccvvviveveieeienese e, 8
O 1o A 101 0] 00T Lo OSSPSR 8
2.5, TESEFACHILY .ooviiecc et e ettt e e re e e aenre e 9
2.6. Measurement Uncertainty (95% confidence levels, K=2).........cccccoviiiiiiicic i, 9
3. POWER LINE CONDUCTED EMISSION TEST ..o 10
TN =T o =l [0 o]0 LT (SRS 10
3.2.  Block Diagram Of TSt SEIUP ....ccviieiiiicieiie sttt re e 10
3.3.  Power Line Conducted Emission Test LIMItS........cccccciveeiiiiiiieiisieiec e 10
3.4, Configuration OF EUT 0N TESt..c..iiiiiiii ettt sttt st s 11
3.5, Operating Condition Of EUT ...t 11
I T =T o 1 Tot o [V -SSR 11
3.7.  Power Line Conducted EmIission Test RESUILS ........ccccoveiiiiiiiciiiecee e 11
4, RADIATED EMISSION MEASUREMENT ......oooiiie e 14
4.1, TSt EQUIPMENT .oviiiiitiiec ettt st e et e st e e s e e be e ae e sresbe e b e sbeeseesbesaeeneesreans 14
4.2. Block Diagram Of TSt SEIUD ....cccecieiiiicecce sttt s re e e 15
4.3. Radiated Emission Limit STandard: ...........cccoveiiiiiiiiiecicse e e 16
4.4, EUT Configuration 0N TESE ......ciiiiiiiiicii ettt sttt ena e sae e e 16
4.5. Operating Condition Of EUT ...t 16
T -1 o (1ot o [V =TSRRI 16
4.7. Radiated EmMIsSion TeST RESUILS.......cciiiiiiiiiecce sttt 17
5 CONDUCTED SPURIOUS EMISSIONS. .......ooiiiicee e 45
5.1, TSt EQUIPMENT .o.eiitiiiect ettt ettt et e st e s e st e s ae e b e s be e b e sbeensesbesaeeneenee e 45
5.2.  Block Diagram Of TSt SEIUD ....cceciiii ittt ee e 45
ST TR I | o 0 | OSSPSR 45
L 11 o (0 Tod =0 S RORTN 45
LT T 111 A 11U | SRR 45
6 20 DB BANDWIDTH TEST ...ttt et e e e nne e 53
T I It o T o] 1 o PR 53
G072 1 1 1 ST 53
T T =11 o (1ot T [ ] £ S 53
T =TS T 1] SR 53
7. CARRIER FREQUENCY SEPARATION TEST ....coii e 55
0 S It~ o o] 1 o PR 55
72 11 1 1 ST 55
0 T =11 o (1ot T[] (S 55
A =TS o ] TSRS 55
8. NUMBER OF HOPPING FREQUENCY TEST ......ccoooiiie e 56
8.1, TSt EQUIPIMENT ...ttt sttt ettt sttt te st s e be s e e e ste et e saeeneeseesneeneenee e 56
ST | o 0 | SRS 56
oG TR 11 o (0 Tor =T USROS 56
T 1 (= | (SRS 56

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21157 Page 2 of 71




®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AZ3IMP250

9. DWELL THIME . et e e et e e e e e s e e e e e e e e e e s sbabaa s 57
TR O 1Y o 0T o] 1 | SRR 57
T I 11411 TR 57
TR T =YY = (0Tt LU 57
S S oYy = (=TT U | £ 57
10. MAXIMUM PEAK OUTPUT POWER TEST ... 60
O TSy o U o] 11T | AR 60
O 2 I 1 1 TR 60
O T =T o (0 Tod=To (1 (TR 60
O S =T A T | £ 60
11. BAND EDGE COMPLIANCE TEST ... 61
O ISy o U o] 11T | SR 61
2 N 1 1 OO RRTR 61
G TR =TSy o (0T LU ot R 61
N oYy (=T U | £ 61
12. ANTENNA REQUIREMENT ... .o 70
12.1. Standard APPLHCADIE.......c.ooiie e e 70
12.2. Antenna Connected CONSIIUCTION ......ocuviiiviiiciie ettt st e s s be e s sab e saeeas 70
13. DEVIATION TO TEST SPECIFICATIONS ..., 71

Appendix A. Photograph of Test
Appendix B. Photo of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21157 Page 3 of 71




A U D I X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AZ3IMP250
TEST REPORT

Applicant - GT Technology Chongqing Limited
Manufacturer - GT Technology Chongqing Limited
Product - Projector
FCCID - 2AZ3IMP250

(A) Model No. : MP250

(B) Test Voltage :AC 120V/60Hz

Tested for comply with:
FCC CFR47 Part 15 Subpart C

Test procedure used:
ANSI C63.10: 2013

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to confirm comply with
all the FCC Part 15 Subpart C requirements. The test results are contained in this test report and Audix
Technology (Shenzhen) Co., Ltd. is assumed full responsibility for the accuracy and completeness of
these tests. Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements. This report contains data that are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1074. No modifications were required during testing to bring this
product into compliance.

This report applies to single evaluation of one sample of above mentioned product. And shall not be
reproduced in part without written approval of Audix Technology (Shenzhen) Co., Ltd..

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : May.08~24, 2021 Report of date: Jun.25, 2021

Prepared by : /M ©rca Ly,  Reviewed by : 4,' MA \ A

Monica Liu / Assistant Sunny Lu/ D\E}‘j}lt{/ Manager

; va © EEAE (Ry) ARLE

Audix Technology (Shenzhen) Co., Ltd.
EMC# M& 4L 4m %

Stamp only for EMC Dept. Report
Approved & Authorized Signer : Signature: %Qufi l bl“

ha‘ ]

=y (=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21157 Page 4 of 71



®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AZ3IMP250

1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
. .. FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.10 2013 PASS

FCC Part 15 15.209
FCC Part 15 15.205

FCC Part 15 15.247(d) PASS
ANSI C63.10 2013

FCC Part 15: 15.247(d)

Radiated Emission Test

Conducted Spurious Emissions ANSI C63.10 2013 PASS
) . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separatlon Test ANSI C63.10 2013 PASS
_ FCC Part 15: 15.215
20dB Bandwidth Test ANSI C63.10 2013 PASS
_ FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Frequency Test ANSI C63.10 2013 PASS

_ FCC Part 15: 15.247(a)(L)(Giii)
Dwell Time Test ANSI C63.10 2013 PASS

_ FCC Part 15 15.247(b)(1)
Maximum Peak Output Power Test ANSI C63.10 2013 PASS

_ FCC Part 15 15.247(d)
Band Edge Compliance Test ANSI C63.10 2013 PASS
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2. GENERAL INFORMATION
2.1. Description of Equipment Under Test

Applicant GT Technology Chongging Limited

Applicant Address Room 31 No._20 Qixin Road Yanjia Street Changshou District,
Chongging, China

Manufacturer GT Technology Chongging Limited

Manufacturer Address Room 31 N_o.20 Qixin Road Yanjia Street Changshou District,
Chongging, China

Product Projector

Model No. MP250

FCCID 2AZ3IMP250
Brand: hp; Model No.:TPN-LA15

Power Adanter Input: AC 100-240V, 1.1A, 50-60Hz

P DC Output: DC 19.5V, 2.31A, 45W

DC Cable: Shielded, Undetachable, 1.75m

Remoter Model No.: N/A

Sample Type Prototype production

Date of Receipt Mar.30, 2021

Date of Test May.08~24, 2021

Remark: This report only for BDR+EDR.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21157 Page 6 of 71




AUDIX )

FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Product Feature & Specification

Product Projector
Model No. MP250
<] Commercial Power AC 100~240 V
Power Source <] External Power Source DC 19.5V
[ ] Li-ion Battery DC V
[ ] UM battery DCV
Bluetooth
Radio ] BDR [ EDR [X] BLE

Frequency Range

2402-2480MHz

Type of Modulation

GFSK, n/4DQPSK, 8DPSK

Data Rate

1Mbps, 2Mbps, 3Mbps

Quantity of Channels

79/40

Channel Separation

1MHz/2MHz

2.4GHz Wi-Fi

Support Modes

802.11b/g/n20

Frequency Range

2412-2462MHz

Type of Modulation

802.11b(DSSS): CCK, QPSK, BPSK;
802.11g/n(OFDM): 64QAM,16QAM, QPSK, BPSK

802.11b: 1/2/5.5/11 Mbps;

Data Rate 802.11g: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 150Mbps

Channel Separation 5MHz

5GHz Wi-Fi

Support Modes 802.11a/n20/n40/ac20/ac40/ac80

Frequency Range

5180-5240MHz, 5745-5825MHz

Type of Modulation

802.11a/n (OFDM): QPSK, BPSK, 16QAM, 64QAM
802.11ac (OFDM): QPSK, BPSK, 16QAM, 64QAM,256QAM

802.11a: 6/9/12/18/24/36/48/54 Mbps;

Data Rate 802.11n/ac: up to 433Mbps
Channel Separation 5MHz

Antenna System

Type of Antenna FPC Antenna

Antenna Peak Gain

Bluetooth Peak Gain: -2.31dBi

DTS Band (2400-2483.5MHz) Peak Gain: -2.31dBi.
U-NII-1 Band (5150-5250MHz) Peak Gain: 1.81dBi.
U-NII-3 Band (5725-5850MHz) Peak Gain: 1.8dBi.
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2.2. Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
L HDD ACS-EMC-HDDO02 Terasys F12-UF A0100215-5390018
Data Cable: Shielded, Detachable, 1.8m
ACS-EMC-DVDO01 DENON DVD-3910 4098400342E
2. DVD Data Cable: Shielded, Detachable, 1.8m
Power Cable: Unshielded, Detachable , 1.8m

2.3.Block Diagram of connection between EUT and simulators

HDD

AC Mains<+— Adapter EUT

DVD

(EUT: Projector)

2.4. Test information
A special software was used to control EUT work in continuous TX mode (GFSK, n/4DQPSK,
8-DPSK Modulation)

Tested mode, data rate, channel, and Power setting information
Mode d(?\;abgf Channel Power setting Fr(el\(}llﬁg)cy
Tx Mode 1 Low :CHO Default 2402
GFSK 1 Middle: CH39 Default 2441
modulation 1 High: CH78 Default 2480
Tx Mode 3 Low :CHO Default 2402
8-DPSK 3 Middle: CH39 Default 2441
modulation 3 High: CH78 Default 2480
Note: m/4DQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.
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2.5. Test Facility
Site Description

Name of Firm

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Accredited by Industry Canada

EMC Lab.

Registration Number: IC 5183A-1

Valid Date: Mar.31, 2022

Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Mar.31, 2022

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2022

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

2.6dB(150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.2dB(30~200MHz, Polarization: H)

3.6dB(30~200MHz, Polarization: V)

3.4dB(200M~1GHz, Polarization: H)

3.4dB(200M~1GHz, Polarization: V)

Uncertainty for Radiation Emission test
in 3m chamber(1GHz-25GHz)

5.0dB(1~6GHz, Distance: 3m)

5.2dB(6~25GHz, Distance: 3m)

Uncertainty for Radiated Spurious
Emission test

3.7dB(30MHz~1000MHz)

3.3dB(1~26.5GHz)

Uncertainty for Conduction Spurious

e 2.0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 1%
Uncertainty for test site temperature and 0.6C
humidity 3%

Note: EMI uncertainty is evaluated by CISPR16-4-2.
The value of measurement uncertainty of EMI is less than Ucspr.
The value is not calculated in the test results.

Audix Technology (Shenzhen) Co., Ltd.
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.

Interval
1 1# Shielding Room AUDIX N/A N/A May.17,18 | 5 Year
2 EMI Test Receiver | Rohde & Schwarz ESCI 100842 Apr.07,21 | 1 Year
3 L.I.S.N.#1 Rohde & Schwarz ENV216 102160 Oct.11,20 | 1 Year
4. L.I.S.N.#2 Kyoritsu KNW-407 8-1636-1 Apr.06,21 | 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.06,21 | 1 Year
6 Terminator Hubersuhner 50Q No.2 Apr.06,21 | 1 Year

EMCCFD300-B
7 RF Cable EMCI M-NM-2000 190422 Apr.08,21 | 1 Year
8. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver | EUT Peripheral
80cm
0.8m
B LISN#1 LISN#2

|||-

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(u1V) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
3. Emission Level (dBuV) = Factor (L.I.S.N.) (dB) + Cable Loss (dB) + Reading
(Receiver) (dBuV).
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Projector (EUT)

Model Number : MP250
Serial Number : N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT
3.5.1. Setup the EUT and simulator as shown as Section 3.2.

3.5.2. Turn on the power of all equipments.

3.5.3. PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via AC unit connected to the power mains through a line impedance stabilization network
(L.I.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block
diagram of the test setup and photographs). The AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.10: 2013 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)
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Data: 2 File: E:\1ECE2021 Report DataYYudaguangdiantAR1Z22103079.EMG (8)

E“]Le".r"l?:l {dBu\v}) Date: 2021-05-09

FCCPART 15 C

60

FCC PART 15 € (AVG)

50

40
20
1“ T T T \ ..... S S S— SN S [N S U S S S I E—
0 ]
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
F3ite no 11# Conduction Data Mo H
Dis./Lisn 12020 ENVzZ1e-L LISN phase:
Limit :FCC PART 15 C
Env./Ins. tTemp:23.7%C Humi:SzZ3% Engineer :Evan
Test HMaode tET5.0 TX
LI3N Cable Emis=sion
No Fredg Factor loss Eeading Level Limits Hargin Remark
[MH=) [dE] [dE] [dEuW) [dEuWV) [dEuWV) (dE]
1 0.154 9.70 0.01 45.90 E5.61 65.78 10,17 op
2 0.154 9.70 0.01 29.30 39.01 55.78 16.77 bvrerage
3 o.178 9.70 0.01 40.80 &0.51 64,58 14.07 op
4 o.178 9.70 0.01 24,20 33.91 54,58 20.687 bvrerage
5 0.208 9.70 0.01 36.60 46,31 63.37 17.06 op
3 0.208 9.70 0.01 20.80 30.51 53.37 Z2.86 bvrerage
7 3.558 9.70 0.04 21.80 31.54 S56.00 Z24.46 op
g 3.558 9.70 0.04 10. 60 20.34 45,00 Z25.66 bvrerage
=] 5.088 9.70 0.04 20.10 29,584 60,00 30.16 op
10 5.088 9.70 0.04 &.30 16.04 50,00 33.96 bvrerage
11 23.98:2 9.90 0.11 30.z0 40,21 60,00 19.79 op
1z 23.98:2 9.90 0.11 28.20 38.21 50,00 11.79 bvrerage

Femarks: l.Emission Lewvel=LISN Factor+Cable Loss+Reading.
2.If the average limit iz met wheh usihg a quasi-peak detector.
the EUT shall be deetned to meeset both limits and measurement
with average detector 1s unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21157 Page 12 of 71
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Data: 1 File: E:\1ECE2021 Report DataYYudaguangdiantAR1Z22103079.EMG (8)

E“]Le".r"l?:l {dBu\v}) Date: 2021-05-09

FCCPART 15 C

60

FCC PART 15 € (AVG)

|- R

3“ H-H- . — R . . - ——
2[. R - SN I | E—
1“ = —— SERNNESEE F S SRR
0
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
F3ite no 11# Conduction Data Mo Hal
Dis./Lisn 12020 ENVZ1e-N LISN phase:
Litit tFCC PLRT 15 <
Env./Ins. tTemp:23.7%C Humi:SzZ3% Engineer :Evan
Test Maode tET5.0 TX
LI3N Cable Emis=sion
No Fredg Factor loss Eeading Level Limits Hargin Remark
[MH=) [dE) [dE) [dBuV) [dBuv) [dBuv) [dE)
1 0.154 9.70 .01 46.10 55.81 65.78 .97 op
2 0.154 9.70 .01 29.30 39.01 55.75 16.77 Lyrerage
3 a.17s 9.70 .01 41.00 50.71 64,58 15.87 op
4 a.17s 9.70 .01 Z24.30 34.01 54.55 Z0.57 Lyrerage
5 0.234 9.70 .01 31.80 41.51 62.31 Z0.80 op
& 0.234 9.70 .01 16.:20 25.91 52.31 Z6.40 Lyrerage
7 3.794 9.70 .04 2z .50 IzZ.24 S56.00 Z23.76 op
g 3.794 9.70 .04 10.50 z0.24 46,00 Z25.76 Lyrerage
= 5.00z 9.70 .04 15.70 Z25.44 60,00 31.5¢6 op
10 5.00z 9.70 .04 10.10 19.54 S0.0oo 30.16 Lyrerage
11 24.014 9.90 0.11 Z29.90 39.91 60,00 Z0.09 op
12 24.014 9.90 0.11 Z28.00 38.01 S0.0oo 11.99 Lyrerage

Femarks: l.Emission Lewvel=LISN Factor+Cable Loss+Reading.
2.If the average limit iz met wheh usihg a quasi-peak detector.
the EUT shall be deetned to meeset both limits and measurement
with average detector 1s unhecessary.
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4. RADIATED EMISSION MEASUREMENT

4.1.Test Equipment
Frequency range: 30~1000MHz

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber(NSA) AUDIX N/A N/A May.02,21 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 5 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104050 Apr.07,21 | 1 Year
4, EMI Test Receiver | Rohde & Schwarz ESR7 101547 Apr.07,21 | 1 Year
5. Amplifier HP 8447D 2648A04738 | Apr.08,21 | 1 Year
6. T”'"E;]?err?r?:ba”d SCHWARZBECK | VULB 9168 710 0ct.19,20 | 1 Year
7. Loop Antenna Chase HLAG6120 1062 Apr.11,21 | 1 Year
8. NSA Cable HUBER+SUHNER |CFD400NL-LW No.3 Oct.11,20 | 1 Year
9. Coaxial Switch Anritsu MP59B 6201397223 | Apr.07,21 | 1 Year
10. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.
Frequency range: above 1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. cal.
Interval
1. 3#Chamber(Svswr) AUDIX N/A N/A Apr.1521 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A Apr.16,19 | 5 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104051 Apr.06,21 | 1 Year
4. PXA Signal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
5. Horn Antenna ETC MCTD 1209 DRH15F03006 | Jul.30,20 | 1 Year
6. Horn Antenna ETS 3116 00060089 Dec.09,20 | 1 Year
7. Amplifier HP 8449B 3008A02495 | Apr.07,21 | 1 Year
8. Amplifier EMCI EMC184040SE 980507 Apr.08,21 | 1 Year
9. RF Cable HUBER+SUHNER | SUCOFLEX-106 505238/6 Apr.07,21 | 1 Year
10. Test Software AUDIX e3 6.100913a N/A N/A

Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3.0m

(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) —» || (FIBRE GLASS)

Coaxial Switch | [ AMP | |Spectrum Analyzer| [ PC System

[
Receiver

For frequency range 1GHz-25GHz

Anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

B 3m
b (Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —{| TURN TABLE Il 5m
ABSORBER (Styrene)
(30cm maximum)
A
_ _

AMP | [Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21157 Page 15 of 71
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4.3.Radiated Emission Limit Standard:

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.
4.4.EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Projector (EUT)

Model Number . MP250
Serial Number . N/A

4.5.0perating Condition of EUT
4.5.1. Setup the EUT and simulator as shown as Section 4.2.

4.5.2. Turn on the power of all equipments.
45.3. Let EUT work in Tx mode.

4.6.Test Procedure
Frequency below 30MHz:
The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10-2013 on radiated emission Test.
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FCC ID:2AZ3IMP250

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESRY7) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at 1IMHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz

This device is pulse Modulated, a duty cycle factor was used to calculated average level based
measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note 1: The duty cycle factor for calculate average level is -24.72dB, and average limit is 20dB
below peak limit, so if peak measured level comply with average limit, the average level was
deemed to comply with average limit.

Note 2: The emissions (9kHz~30MHz) not reported for there is no emission be found.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21157 Page 17 of 71
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FCC ID:2AZ31IMP250

Duty cycle factor = 20log(Dwell time/100ms)= -24.72dB

Agilent Spectrum Analyzer - Swept SA
| RF EmE e SEMSEINT| ALIGH AUTO 03:46:52 PM May 08, 2021
Center Freq 2.441000000 GHz Avg Type: Log-Pwr

PNO: Fast ~#- 1rig:Free Run
IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset1 dB
1LO dBidiv.  Ref 20.00 dBm
og

Center Freq
100 2.441000000 GHz

0.oo
StartFreq
2.441000000 GHz

Stop Freq
2.441000000 GHz

CF Ste
3.000000 MHz
Auto Man

-UI

i
ORI A8 R [ RO A S R
T —

Center 2.441000000 GHz Span 0 Hz
Res BW 3.0 MIHz #VBW 3.0 MHz Sweep 100.0 ms (1001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
| RFE S me || SEMSE:INT| ALIGH AUTO 03:47:47 PM May 08, 2021
Center Freq 2.441000000 GHz Avg Type: Log-Pwr

PNO: Fast ~#- 1rig:Free Run
#Atten: 30 dB

Frequency

IFGain:Low

Auto Tune
Ref Offset1 dB AMKr1 2.905 ms
1L%gBldiv Ref 20.00 dBm -1.20 dB

s iy LN ol e ) it o i e i el MO

Center Freq
2.441000000 GHz

StartFreq
2.441000000 GHz

Stop Freq
2.441000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0Hz

Center 2.441000000 GHz Span 0 Hz
Res BW 3.0 MIHz #VBW 3.0 MHz Sweep 5.000 ms (1001 pts)

MSG
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FCC ID:2AZ3IMP250

Frequency: 30MHz~1GHz

Data: 6 File: E:2021 Report Data™Jc A HIA172103079.EMG (8)
BDLMI (dBuvim) Date: 2021-05-09
60.0
FCC PART 15 C (3M)
/0.0 : : E : — hlB-
4|]-I] ......
30.0 “;wjhuﬁd~wﬂL*un
1['.'] = N S B E—
G3D 224, 418. 612, 806. 1000
Fregquency i(MHz)
3ite no. ! 3 Chamber Data nho. HE
Dis. / Ant. HICH 1] Z0zZ0 WULBS168-710 Ant. pol. : HORIZCONTAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : Z3.6%C/54% Engineer : Hogrn
Test Mode : BT3.0 TX
Ant. Cahle Etniz=zion
No. Fredq. Factor Losz EReading Level Limits Margin Eemark
[MH=z) [dB/ 1) [dE) [dBuV) [dBuV/m) [(dBEuv/m) [dE]
1 90.140 13.30 0.93 Z23.82 38.05 43 .50 5.45 QF
2 Z51.160 17.52 1.58 19.17 38.27 46,00 T.73 QF
3 Z57.882 17.80 1.60 Z0.80 40,00 46,00 &.00 QF
4 Z88.020 18.82 1.70 Z1.58 4z .10 46,00 3.590 QF
5 301.420 19.10 1.74 15.30 39.14 46,00 6.56 QF
3 351.070 19.98 1.89 19.51 41.38 46,00 4.64 QF

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID:2AZ3IMP250

Data: 5 File: E:2021 Report Datay oA A 1Z2103079.EM6 (8)
B“Lwel (dBuvm) Date: 2021-05-09
60.0
FCC PART (15 C (3M) |
/0.0 : : | : _lﬂ

40.0 ! ! ! I ! I N
™ M le"“""" et A
2['_“ A |- I I B B Lo e L | -
1'].“ = S I R N O
0
30 224. 418. 612, 806. 1000
Fregquency (MHz)
3ite no. I 3 Chamber Data no. HE-
Dis. / &nt. : 3m 2020 VWULB91e5-710 int. pol. : VERTICALL
Limit : FCC PART 15 C (3M)
Env. / Ina. : 23.6%C/54% Engineer : Hogrn
Test Mode : BT3.0 TX
Ant. Cahle Etniz=zion
No. Fredq. Factor Loss Reading Level Limits Margin Eemark
[MH=z) [dB/m) [dE) [dBuV) [dBuV/m) [(dBuv/m) [dE]
1 83.350 13.70 0.87 21.75 36.32 40.00 3.68 QaF
2 93.050 13.70 0.96 22.28 36.94 43.50 6.56 QaF
3 150.280 19.20 1.23 17.05 37.48 43.50 6.02 QaF
4 162.890 159.00 1.30 17.85 38.15 43.50 5.35 QaF
5 265.710 18.02 1.63 19.04 38.69 46,00 T.31 QaF
3 288.020 18.82 1.70 16.27 36.79 46,00 9.z1 QaF

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that are £20dE below the official
limit are not reported.
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FCC ID:2AZ3IMP250

Frequency: 1GHz~18GHz

Data: 1 File: ;2021 Reportyuandaguangdian'BT.EMG (64)
Level {dBuV/m) Date: 2021-05-24
120
110
a0
RCC PART 15C PEAK
70
50
\_W“-M
30
10
01000 4400. T8O0. 11200. 14600, 18000
Frequency (MHz)
3ite no. ! 3 Chamber Data nho. 1
Di=. / Ant. : 3m 2020 MCTD1z209-3006 Ant. pol. : VERTICALL
Limit : FCC PART 15C FPEAE
Env. / Ins. : Z3.Z%C/5Z.5% Engineer : Lynh
Test Mode : BT3.0 GF3E Z402MH=z Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 2 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. HE
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. : VERTICALL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BT3.0 GF3EK Z240ZMH= Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z402.00 28.01 0.92 97.62 35.24 91.31 === - Feak
Z 4804.00 32.61 1.38 47.49 34.48 47.0z2 74.00 26.958 Feak

Remarks=s: 1.

Etnizsion Lewvel=

—Amp factor.
Z. The emission lewvels that are 20dE below the official

limit are not reported.

Antenna Factor + Cable Loss + Beading
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FCC ID:2AZ3IMP250

Data: 3 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
90
RCC PART 15C PEAK
TO
50
M“‘*
30
10
ﬁ1I.‘ll2l(l 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. I 3 Chamber Data no. HE
Dis. / &nt. IS 1] Z020 MCTD1209-3006 int. pol. : HORIZOWNTAL
Limit : FCC FPART 15C FEAE
Env. / Ins. : 23.2%C/52.5% Engineer : Lynh
Test Mode : BT3.0 GF3E Z2402MH= Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 4 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. HE
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BT3.0 GFSK Z402ZMH=z Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z402.00 28.01 0.92 10z.70 35.24 96.39 ————-m e Feak
Z 4804.00 32.61 1.38 47.04 34.48 46,57 74.00 27.43 Feak

Remarks=s: 1.

Etnizsion Lewvel=
—Amp factor.
The emission lewvels that are 20dE below the official
limit are not reported.

Antenna Factor + Cable Loss + Beading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

Data: 7 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel {dBuVim) Date: 2021-05-24
110
90
RCC PART 15C PEAK
TO
50
W
30
10
ﬁ1I.‘ll2ll] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. I 3 Chamber Data no. HEN
Dis. / &nt. IS 1] Z020 MCTD1209-3006 Ant. pol. : WVERTICAL
Limit : FCC FPART 15C FEAE
Env. / Ins. : 23.2%C/52.5% Engineer : Lynh
Test Mode : BT3.0 GF3E 2441MH= Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 8 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel {dBuVim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. HE-=
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. : VERTICALL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BT3.0 GFSK Z441MH=z Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z441.00 28.11 0.93 100.11 35.25 93.90 —----m —————— Feak
Z 4882.00 32.68 1.39 45.75 34.47 45.35 74.00 28.65 Feak

Remarks=s: 1.

Etnizsion Lewvel=
—Amp factor.
The emission lewvels that are 20dE below the official
limit are not reported.

Antenna Factor + Cable Loss + Beading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

Data: 9 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
90
RCC PART 15C PEAK
TO
50
M
30
10
ﬁ1I.‘ll2ll] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. I 3 Chamber Data no. HE=l
Dis. / &nt. IS 1] Z020 MCTD1209-3006 int. pol. : HORIZOWNTAL
Limit : FCC FPART 15C FEAE
Env. / Ins. : 23.2%C/52.5% Engineer : Lynh
Test Mode : BT3.0 GF3E 2441MH= Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 10 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 <
30
10
ﬁ1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. I 3 Chamber Data no. 10
Dis. / &nt. : 3m 2020 MCTD1zZO0S9-3006 int. pol. HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BT3.0 GFSK Z441MH=z Tx
Ant. Cable Amp Emis=ion
Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z441.00 28.11 0.93 104.93 35.25 98.72  ————== e Feak
Z 4882.00 32.68 1.39 49,15 34.47 453.75 74.00 25.25 Feak

Etnizsion Lewvel=
—Amp factor.

Remarks=s: 1.

Antenna Factor + Cable Loss + Beading

Z. The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 11 File: F:12021 ReportyuandaguangdianiBT.EMG (64)

12']Lwel (dBuvim) Date: 2021-05-24
110

90

RCC PART 15C PEAK

TO

50

30

10

ﬁ1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. 3t Chamber Data no. 11

Dis. / &nt. 3o Z020 MCTD1209-3006 Ant. HORIZONTAL

Limit FCC FPART 15C FEAE

Env. / Ins. 23.2%C/52.5% Engineer Lynn

Test Mode BET3.0 GF3E Z480MH=z Tx

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 12 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
- FCC PART 15C AV
50
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. I 3 Chamber Data no. 12
Dis. / &nt. : 3m 2020 MCTD1zZO0S9-3006 int. pol. HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BT3.0 GF3EK Z2430MH= Tx
Ant. Cable Amp Emis=ion
Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z480.00 28.17 0.94 107.17 35.25 101.03  —=====  —————-— Feak
Z 49g60.00 32.77 1.39 51.45 34.49 51.1z 74.00 22.88 Feak

Etnizsion Lewvel=
—Amp factor.

Remarks=s: 1.

Antenna Factor + Cable Loss + Beading

Z. The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

Data: 13 File: F:12021 ReportyuandaguangdianiBT.EMG (64)

12']Lwel (dBuvim) Date: 2021-05-24
110

90

RCC PART 15C PEAK

TO

50

30

10

01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. I 3 Chamber Data no. H

Dis. / &nt. IS 1] Z020 MCTD1209-3006 Ant. pol. : WVERTICAL

Limit : FCC FPART 15C FEAE

Env. / Ins. : 23.2%C/52.5% Engineer : Lynh

Test Mode : BT3.0 GF3E Z2450MH= Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 14 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. HE-
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. : VERTICALL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BT3.0 GFSK Z480MH=z Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z480.00 28.17 0.94 102 .02 35.25 95.88 2 ——-—-—--=  —————- Feak
Z 49g60.00 32.77 1.39 46.77 34.49 46,44 74.00 27.58 Feak

Remarks=s: 1.

Etnizsion Lewvel=
—Amp factor.
The emission lewvels that are 20dE below the official
limit are not reported.

Antenna Factor + Cable Loss + Beading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

Data: 17 File: F:12021 ReportyuandaguangdianiBT.EMG (64)

12']Lwel (dBuvim) Date: 2021-05-24
110

90

RCC PART 15C PEAK

TO

50

bt
30
10
ﬁ1I.‘ll2l(l 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. I 3 Chamber Data no. : 17

Dis. / &nt. IS 1] Z020 MCTD1209-3006 int. pol. : HORIZOWNTAL

Limit : FCC FPART 15C FEAE

Env. / Ins. : 23.2%C/52.5% Engineer : Lynh

Test Mode : BT3.0 SDPR3E Z40ZMH=z Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 18 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel {dBuVim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. 15
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BET3.0 8DP3E Z40ZMH= Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z402.00 28.01 0.92 99.70 35.24 93.39 ————-m e Feak
Z 4804.00 32.61 1.38 45,95 34.48 45,45 74.00 28.52 Feak

Remarks=s: 1.

Etnizsion Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Beading

The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

Data: 19 File: F:12021 ReportyuandaguangdianiBT.EMG (64)

12']Lwel (dBuvim) Date: 2021-05-24
110

90

RCC PART 15C PEAK

TO

50

wmﬂW#
30
10
ﬁ1I.‘ll2l(l 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. I 3 Chamber Data no. : 19

Dis. / &nt. IS 1] Z020 MCTD1209-3006 Ant. pol. : WVERTICAL

Limit : FCC FPART 15C FEAE

Env. / Ins. : 23.2%C/52.5% Engineer : Lynh

Test Mode : BT3.0 SDPR3E Z40ZMH=z Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 20 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
a0 1
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. : 20
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. : VERTICALL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BET3.0 8DP3E Z40ZMH= Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z402.00 28.01 0.92 9zZ.95 35.24 g6.64 ————-—=  —————— Feak
Z 4804.00 32.61 1.38 45.19 34.48 45.72 74.00 28.28 Feak

Remarks=s: 1.

Etnizsion Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Beading

The emission lewvels that are 20dE below the official

limit are not reported.
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FCC ID:2AZ3IMP250

Data: 23 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
90
RCC PART 15C PEAK
TO
50
M
30
10
ﬁ1I.‘ll2ll] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. I 3 Chamber Data no. T 23
Dis. / &nt. IS 1] Z020 MCTD1209-3006 int. pol. : HORIZOWNTAL
Limit : FCC FPART 15C FEAE
Env. / Ins. : 23.2%C/52.5% Engineer : Lynh
Test Mode : BT3.0 SDP3E Z441MH= Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 24 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. 24
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BET3.0 8DP3E 2Z441MH= Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z441.00 28.11 0.93 101.43 35.25 95.22  ————-= e Feak
Z 4882.00 32.68 1.39 45.39 34.47 45,99 74.00 28.01 Feak

Remarks=s: 1.

Etnizsion Lewvel=
—Amp factor.
The emission lewvels that are 20dE below the official
limit are not reported.

Antenna Factor + Cable Loss + Beading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

Data: 25 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
90
RCC PART 15C PEAK
TO
50
30
10
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. I 3 Chamber Data no. t 25
Dis. / &nt. IS 1] Z020 MCTD1209-3006 Ant. pol. : WVERTICAL
Limit : FCC FPART 15C FEAE
Env. / Ins. : 23.2%C/52.5% Engineer : Lynh
Test Mode : BT3.0 SDP3E Z441MH= Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 26 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
90 !
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. HES -1
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. : VERTICALL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BET3.0 8DP3E 2Z441MH= Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z441.00 28.11 0.93 95.84 35.25 89.63  ————-=  —————— Feak
Z 4882.00 32.68 1.39 45.89 34.47 46,49 74.00 27.51 Feak

Remarks=s: 1.

Etnizsion Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Beading

The emission lewvels that are 20dE below the official

limit are not reported.
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FCC ID:2AZ3IMP250

Data: 27 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
90
RCC PART 15C PEAK
TO
50
30
10
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. I 3 Chamber Data no. HE-A
Dis. / &nt. IS 1] Z020 MCTD1209-3006 Ant. pol. : WVERTICAL
Limit : FCC FPART 15C FEAE
Env. / Ins. : 23.2%C/52.5% Engineer : Lynh
Test Mode : BT3.0 SDPR3E Z450MH=z Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 28 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. g =]
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. : VERTICALL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BET3.0 8DP3E Z430MH= Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z480.00 28.17 0.94 97.0%9 35.25 90.95  ———-—em e Feak
Z 49g60.00 32.77 1.39 46.26 34.49 45,93 74.00 28.07 Feak

Remarks=s: 1.

Etnizsion Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Beading

The emission lewvels that are 20dE below the official

limit are not reported.
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FCC ID:2AZ3IMP250

Data: 29 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
90
RCC PART 15C PEAK
TO
50
M
30
10
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. I 3 Chamber Data no. HEa=]
Dis. / &nt. IS 1] Z020 MCTD1209-3006 int. pol. : HORIZOWNTAL
Limit : FCC FPART 15C FEAE
Env. / Ins. : 23.2%C/52.5% Engineer : Lynh
Test Mode : BT3.0 SDPR3E Z450MH=z Tx
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 30 File: F:12021 ReportyuandaguangdianiBT.EMG (64)
12']Lwel (dBuvim) Date: 2021-05-24
110
1
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
G1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. 30
Dis. / &nt. 3m 2020 MCTD1zZO0S9-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PEARE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode BET3.0 8DP3E Z430MH= Tx
Ant. Cable Amp Emis=ion
No Fredq. Factor Loss Feading factor Level Limits Margin ERemark
[MH=z) [dB/ 1) [dE) [dBuV) [dE) [dBuV/m) [(dBEuv/m) [dE]
1 Z480.00 28.17 0.94 10z.17 35.25 96.03  ——-——=-= === Feak
Z 49g60.00 32.77 1.39 47.03 34.49 46,70 74.00 27.30 Feak

Remarks=s: 1.

Etnizsion Lewvel=
—Amp factor.
The emission lewvels that are 20dE below the official
limit are not reported.

Antenna Factor + Cable Loss + Beading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

5. CONDUCTED SPURIOUS EMISSIONS

5.1. Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

1, | PXASignal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer

2. Attenuator Agilent 8491B MY39269201 | Oct.12,20 1 Year

3. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.07,21 1 Year

5.2.Block Diagram of Test Setup

AC Mains <«— Adapter | EUT %’r]eﬁgggs

5.3.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power.

5.4.Test Procedure

Use the test method descried in ANSI C63.10 clause 7.8.8:
The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is
set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

With peak detector.

Note: The cable loss and attenuator loss were offset into spectrum analyzer as an amplitude
offset.

5.5.Test result
PASS (The testing data was attached in the next pages.)

EUT: Projector

M/N: MP250

Test date: 2021-05-08 Pressure: 102.1+1.0 kpa Humidity: 51.1+3.0%
Tested by: THOMAX Test site: RF site Temperature:22.8+0.6 °C
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FCC ID:2AZ3IMP250

Hopping off
GFSK
2402MHz

Agilent Spectrum Analyzer - Swept A Agilent Spectrum Analyzer - Swept SA

i ; i L : n DS 2

Center Freq 2.402000000 GHz Avg Type: Log-Pur it Start Freq 10.000000000 GHz Avg Type: Log-Pur Ermisney)
PHO: Wide e T7ig: Free Run AvglHeld:>100/100 i Tri AvglHeld:>100/100 Wrs

I

#Atten: 30 dB H ow * #Atten: 30 dB

RefOffset 1 dB vkl 2.402 GH RefOffset 1 dB
Ref 20.00 dBm 7.844 Ref 20.00 dBm

Center Freq CenterFreq
2.402000000 GHz 18.000000000 GHz|

StartFreq
10.000000000 GHz

s Whbebrth e BT T e L B
FreqOffset [Pttt s i FreqOffset

0Hz 0Hz

Center 2.402000 GHz Span 3.000 MHz Start 10.000 GHz " Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.53 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 1.53 s (1001 pts)

STATUS. s, STATUS.

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

04,3750 PM May 08, 2021
TRACE

Frequency Frequency

Aug Type: Log-Pur Start Freq 2.310000000 GHz Avg Type: Log-Pur
Trig: Free Run Avg|Hold:>100/100 . = Trig: Free Run Avg|Hold:>100/100
#Atten: 30 dB G ain:Low #Atten: 30 dB

‘Start Freq 30.000000 MHz

Ref Offset 1 dB 2.2 iz Ref Offset 1 dB
Ref 20.00 dBm d Ref 20.00 dBm

Center Freq
§15.000000 MHz|

Center Freq
2357500000 GHz|

StartFreq
30.000000 MHz

StartFreq
2310000000 GHz|

Stop Freq L ~ . . . e L

Stop 2.40500 GHz|
Sweep 9.13 ms (1001 pts)] '9.500000 MHz

FreqOffset
PO T A IR) G SN YL R Y PR T R 4 OHz

Freq Offset
0Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
i (440:2 ¥ M 5, 2021 -
Avg Type: LogPwr n Frequency
W Trig: Free Run AvalHold:> 100100 vee
ow  #Atten: 30 dB

ASlalT Freq 1.000000000 GHz
T

Auto Tune|
Ref Offset 1 d8
Ref 20.00 dBm

Center Freq
5500000000 GHz|

StartFreq
1.000000000 GHz|

N
W T, A \
it | TN P A bl s o bt FreqOffset
pibteperin OHz|

Start 1.000 GHz Stop 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz ‘Sweep 860 ms (1001 pts)
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

2441MHz

Agilent Spectum Analyzer - Swept SA

e: Log-Pur

Center Freq 2.441000005 A;;:H:I:l:>|w1w

W Trig: Fres Run
IFGain-Low — #Atte

n: 30 dB
Ref Offset 1 dB Mkr1
Ref 20,00 dBm

Center Freq
2.441000005 GHz|

Center 2.441000 GHz
#Res BW 100 kHz

Span 3.000 MHz

#VBW 300 kHz Sweep 1.53 ms (1001 pts)

Agilent Spectum Analyzer - Swept SA

Ref Offset 1 dB
Ref 20.00 dBm

ol b
[t

Start 1.000 GHz

#Res BW 100 K #VBW 300 kHz

Avg Type: Log-Pur
AvglHold> 1001100

StartFreq
1.000000000 GHz|

Stop 10.000 GHz
Sweep 860 ms (1001 pts),

Agilent Spectrum Analyzer - Swept SA

Start Freq 30.000000 MHz
P

y Trig: Free Run
" #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

StartFreq|
30.000000 MHz

1

(PR ST T AP G v s se e A P S s S S|

Start 30.0 MHz
#Res BW 100 kHz

‘Stop 1.0000 GHz

#VBW 300 kHz 7 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA

Start Freq 10.000000000 GHz
PNO: Fast

IFGain

y Trig: Free Run
#Atten: 30 4B

set 1 dB
Ref 20.00 dBm

PRI
s bt 8 s gt

Start 10.000 GHz

#Res BW 100 kHz #VBW 300 kHz

b Lt b o A o

StartFreq|
10.000000000 GHz,

‘Stop 26.000 GHz
Sweep 1.53 s (1001 pts)

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

2480MHz

Agilent Spectrum Analyzer - Swept A Agilent Spectrum Analyzer - Swept SA
E 2 i 505162 o, z021. [N E 2 i 05115112 PM ay 05, 2021
Center Freq 2.480000000 GHz Avg Type: Log-Pur ol ] Start Freq 10.000000000 GHz Avg Type: Log-Pwr m
p rig: Free Run wglHold:> ] " wglHold:>
TR wide e Trig: Free R Avg|Hold>100/100 Ve Fio:rost o T Avg|Hold>100/100
| #Atten: 30 dB #Atten: 30 dB

Frequency

Ref Offset 148 Mk < Ref Offset 148
Ref 20.00 dBm Ref 20.00 dBm

Center Freq
2.480000000 GHz

StartFreq StartFreq
2.478500000 GHz | 10.000000000 GHz

Stop Freq
2481500000 GHz

Figt]
gt bt
o P s

FreqOffset [Hsbeer N
OHz 0Hz

Freq Offset

Center 2.480000 GHz Span 3.000 MHz Start 10.000 GHz " Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.53 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 1.53 s (1001 pts)

Agilent Spectrum Analyzer - Swept A Agilent Spectrum Analyzer - Swept SA

E 2 i L ; . —
Start Freq 30.000000 MHz Avg Type: LogPur Emeisacy Start Freq 2.477000000 GHz Avg Type: Log-Pur A Frequency
Trig: Free Run AvglHold> 1001100 = vig: Free Run AvglHold> 1001100

PHO: Fast Ly

|FGain:Low Atten: 30 dB
Ref Offset 1 d8 ! 80.69 MHz Ref Offset 1 4B MKkr.
Ref 20.00 dBm Ref 20,00 dBm

Center Freq
§15.000000 MHz|

Center Freq
2.493500000 GHz|

StartFreq
30.000000 MHz

StartFreq
2477000000 GHz|

Slarl 247700 GHz Stop 2.51000 GHz|
#VBW 300 kHz ‘Sweep 3.20 ms (1001 pts)

0 GH o1 gEm
1

m

] FreqOffset Freq Offset

o b ol At et b At P bl 0Hz 0 Ha|
7
A

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts)

STATUS. STATUS.

Agilent Spectrum Analyzes - Swapt SA
3. 05:12.41 PM My L8
Avg Type: Log-Pur Frequency
Trig: Free Run AvglHold»100/100

" #Aten: 30 dB

‘Start Freq 1.000000000 GHz

Ref Offset 1 d8
Ref 20.00 dBm

Center Freq
5500000000 GHz|

StartFreq
1.000000000 GHz|

Stop Freq
10.000000000 GHz

o
il | A i it stmatt| | FreqOffset
0 Hz|

Start 1.000 GHz Stop 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21157 Page 48 of 71




AUDIX

FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

8-DPSK

Agilent Spectrum Analyzer - Swept SA

belw[el' Freq 2.402000000 GHz
PH

Ref Offset 148
Ref 20.00 dBm

Center 2.402000 GHz
#Res BW 100 kHz

o Tr
#Atten: 30 dB

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold>100/100

Sweep

Span 3.000 MHz
1.53 ms (1001 pts)

2402MHz

Frequency

Center Freq
2.402000000 GHz

FreqOffset
OHz

Agilent Spectrum Analyzer - Swept SA

ASlalT Freq 10.000000000 GHz G
ro e mnen 30 dB

Ref Offset 148
Ref 20.00 dBm

A T VS

Start 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz

Y Woo
b g b g A

Avg Type: Log-Pwr TRA Frequency
Avg|Hold:> 1001100

StartFreq
10.000000000 GHz

Freq Offset
0Hz

Stop 26.000 GHz
Sweep 1.53 s (1001 pts)

Agilent Spectrum Analyzer - Swept SA

‘Start Freq 30.000000 MHz

Ref Offset 1 d8
Ref 20.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold>100/100

052405 PM May 08, 2021
TRA

’1

Lo A it A Mt et et bt g e

Stop 1.0000 GHz

Sweep 92.7 ms (1001 pts)

STATUS.

Frequency

Center Freq
§15.000000 MHz|

StartFreq
30.000000 MHz

FreqOffset
OHz

Agilent Spectrum Analyzer - Swept SA

ASlalT Freq 2.310000000 GHz
PN

Trig: Free Run

Fast Cy
#Atten: 30 dB

Ref Offset 1 dB
Ref 20,00 dBm

#VBW 300 kHz

P RS PP U VI S Tt

FUNCTION | FUNCTION WIDTH

[l LT
Avg Type: Log-Pwr Frequency
AvglHold>100/100 m-e

Mkr2 2.

Center Freq
2357500000 GHz|

StartFreq
2310000000 GHz|

Stop 2.40500 GHz|
‘Sweep 9.13 ms (1001 pts)

Freq Offset
0Hz

Agilent Spectrum Analyzer - Swept SA

‘Start Freq 1.000000000 GHz
T

Ref Offset 1 d8
Ref 20.00 dBm

Start 1.000 GHz
#Res BW 100 kHz

Trig: Free Run

Fast Cy
#Atten: 30 dB

,a-,,,w-;-ﬂ“su*_ JPr——

#VBW 300 kHz

s

Avg Type: Log-Pur
AvglHold»100/100

(0526150 PM May 08, 2021
TR

B |

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

Frequency

Auto Tune

Center Freq
5500000000 GHz|

StartFreq
1.000000000 GHz|

Stop Freq
10.000000000 GHz

FreqOffset
OHz

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

2441MHz

Agilent Spectum Analyzer - Swept SA

e: Log-Pur

Center Freq 2.441000005 A;;:H:I:l:>|w1w

W Trig: Fres Run
IFGain-Low — #Atte

n: 30 dB
Ref Offset 1 dB Mkr1
Ref 20,00 dBm

Center Freq
2.441000005 GHz|

Center 2.441000 GHz
#Res BW 100 kHz

Span 3.000 MHz

#VBW 300 kHz Sweep 1.53 ms (1001 pts)

Agilent Spectum Analyzer - Swept SA

Ref Offset 1 dB
Ref 20.00 dBm

IRTANT
Lo L

Start 1.000 GHz

#Res BW 100 K #VBW 300 kHz

Avg Type: Log-Pur
AvglHold> 1001100

StartFreq
1.000000000 GHz|

Stop 10.000 GHz
Sweep 860 ms (1001 pts),

Agilent Spectrum Analyzer - Swept SA

Start Freq 30.000000 MHz
P

Avg Type: Log-Pur
o Trig: Free Run AvglHold:>100/100

BAtten: 30 dB
Ref Offset 1 dB Mkr1
Ref 20,00 dBm K

StartFreq|
30.000000 MHz

1

JRPIDTONETY W Y BUTTI SO R ST PP TR TN MEPSE R P P |

Start 30.0 MHz
#Res BW 100 kHz

‘Stop 1.0000 GHz

#VBW 300 kHz 7 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA

Start Freq 10.000000000 GHz
PNO: Fast

IFGain

y Trig: Free Run
#Atten: 30 4B

set 1 dB
Ref 20.00 dBm

AT Mt g o

Start 10.000 GHz

#Res BW 100 kHz #VBW 300 kHz

1,\4‘,;.,_m.a.....,,A,..;.,..J-‘_u..»-w«-,,_‘.mu

StartFreq|
10.000000000 GHz,

Ny

‘Stop 26.000 GHz
Sweep 1.53 s (1001 pts)

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:2AZ3IMP250

AUDIX Technology (Shenzhen) Co., Ltd.

2480MHz

Agilent Spectrum Analyzer - Swept A Agilent Spectrum Analyzer - Swept SA
105,45, PM ay 0, 2021 2 i 05,51/47 PM ay 0, 2021

Center Freq 2.480000000 GHz Aug Type: Log-Pur TRA Eausncy Start Freq 10.000000000 GHz Avg Type: Log-Pur TR Freuisnicy
PHO: Wide e T7ig: Free Run Avg|Hold:> 1001100 TP Piio: Fast e T AvglHold:>100/100 Vv
I #Atten: 30 dB #Atten: 30 dB

Ref Offset 148 Mk < Ref Offset 148
Ref 20.00 dBm Ref 20.00 dBm

Center Freq
2.480000000 GHz

StartFreq StartFreq
2.478500000 GHz 10.000000000 GHz

Stop Freq
2481500000 GHz

FreqOffset R il : ! Freq Offset
OHz 0Hz

Center 2.480000 GHz Span 3.000 MHz Start 10.000 GHz Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.53 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 1.53 s (1001 pts)

Agilent Spectrum Analyzer - Swept A Agilent Spectrum Analyzer - Swept SA

L : i g 3 - —

Start Freq 30.000000 MHz Avg Type: Log-Par Fraquancy Start Freq 2.477000000 GHz Avg Type: Log-Prr Frequency
RO Tt T Trig:Free Run AvglHold:> 1007100 = ig: Free Run AvglHold:> 1007100

IFGain:Low Atten: 30 B

Ref Offset 1 d8 ! 6 Z Ref Offset 1 4B MKkr.
Ref 20.00 dBm Ref 20,00 dBm

Center Freq
§15.000000 MHz|

Center Freq
2.493500000 GHz|

StartFreq
30.000000 MHz

StartFreq
2477000000 GHz|

B

Slarl 247700 GHz Stop 2.51000 GHz|
#VBW 300 kHz ‘Sweep 3.20 ms (1001 pts)

0 GH ST dem
1

3500000 Gris 0435 dem]
L] FreqOffset Freq Offset
o e g g A gl s b bbb 0Hz, 0Hz]
)
—

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pts)

STATUS. STATUS.

Agilent Spectrum Analyzer - Swept SA

B 3 g 10 EEE 5 -
Start Freq 1.000000000 GHz Aug Type: Log-Pur requency

- Y Trig:Free Run Avg|Hold> 1007100 TVPE

#Atten: 30 dB

Ref Offset 1 d8
Ref 20.00 dBm

Center Freq
5500000000 GHz|

StartFreq
1.000000000 GHz|

Stop Freq
10.000000000 GHz

T 2| " Fraaak ey . FreqOffset|
[ e

Start 1.000 GHz Stop 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)
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6. 20 DB BANDWIDTH TEST

6.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1, | PXASignal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39269201 | Oct.12,20 1 Year
3. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.07,21 1 Year
6.2.Limit

6.3.

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

Test Procedure

Use the test method descried in ANSI C63.10 clause 7.8.7:
1. Connect the antenna port of the EUT to the spectrum analyzer.
2. Let the EUT transmit at Low/ Mid/ High channel with test software.
3. Setting of SA is following as: RBW: 30kHz / VBW: 100kHz
Sweep Mode: Continuous sweep
Detect mode: Positive peak
Trace mode: Max hold.
4. Use the occupied bandwidth function of the SA measure the 20dB bandwidth directly.

6.4.Test Results

EUT: Projector

M/N: MP250

Test date: 2021-05-08 Pressure: 102.3+£1.0 kpa Humidity: 53.5£3.0%

Tested by: THOMAX Test site: RF site Temperature: 25.4+0.6°C
Frequency 20dB bandwidth Limit
Test Mode (MH2) (KH2) (kH2)
2402 1023 N/A
GFSK 2441 1023 N/A
2480 1027 N/A
2402 1317 N/A
8-DPSK 2441 1318 N/A
2480 1319 N/A

Conclusion : PASS
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7. CARRIER FREQUENCY SEPARATION TEST

7.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

1, | PXASignal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer

2. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.07,21 1 Year

7.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with
an output power no greater than 125 mW.

7.3.Test Procedure

Use the test method descried in ANSI C63.10 clause 7.8.2:

1. Connect the antenna port of the EUT to the Spectrum analyzer.

2. Let the EUT transmit at Low/ Mid/ High channel.

3. Setting of SA is following as: RBW: 100kHz / VBW: 300kHz.Span: 5SMHz
4. Use the mark Delta function of the SA measure out the channel separation.

7.4.Test Results.

EUT: Projector
M/N: MP250
Test date: 2021-05-08 Pressure: 102.1+1.0 kpa Humidity: 51.1+3.0%
Tested by: THOMAX Test site: RF site Temperature:22.8+0.6 C
Test Mode Channel separation Limit(kHz) Conclusion
GFSK 1.0MHz 684.667 PASS
8-DPSK 1.0MHz 879.333 PASS

Avg Type: Log-Pwr y Avg Type: Log-Pur
AvglHold>100/100 LN 1. Fras Run AvglHold> 1001100
#Atten: 30 dB
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8. NUMBER OF HOPPING FREQUENCY TEST

8.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

1, | PXASignal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer

2. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.07,21 1 Year

8.2.Limit
Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

8.3.Test Procedure

Use the test method descried in ANSI C63.10 clause 7.8.3:

1. Connect the antenna of the EUT to Spectrum analyzer and let the EUT working at
hopping mode.

2. Setting of SA is following as: RBW: 100kHz / VBW: 300kHz :
Start frequency: 2390MHz
Stop frequency: 2483.5MHz

And waiting for the hopping trace until stability, count out the number of the hopping.

8.4.Test Results

EUT: Projector

M/N: MP250

Test date: 2021-04-27 Pressure: 102.1+1.0 kpa Humidity: 51.1+3.0%

Tested by: THOMAX Test site: RF site Temperature:22.8+0.6 C
Test Mode Number of channel Limit Conclusion

GFSK 79 >=15 PASS
8-DPSK 79 >=15 PASS
GFSK 8-DPSK

SelectMarker

: i |‘-:."-‘:‘_“.|._“-‘.”;:|"|"_"_|\|"'['f"f|".\|"|":" s e T
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9. DWELL TIME

9.1.Test Equipment

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1, | PXASignal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
2. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.07,21 1 Year
9.2.Limit

period of 0.4 seconds multiplied by the number of hopping channels employed.

9.3.Test Procedure

Use the test method descried in ANSI C63.10 clause 7.8.4:
1.
hopping mode.

Setting of SA is following as:

RBW: 100kHz / VBW: 300kHz

Sweep Mode: Single

Detect mode: Positive peak

Trace mode: Auto

Span: OHz

Sweep time: 5s and big enough to measure one hopping signal
. Use below formula calculate the Dwell time

2.

Connect the antenna of the EUT to Spectrum analyzer and let the EUT working at

Dwell time=Hopping number per second*0.4*channel number*Pulse bandwidth per

hopping.
9.4.Test Results

in here.

EUT: Projector
M/N: MP250
Test date: 2021-05-08 Pressure: 102.1+1.0 kpa Humidity: 51.1+3.0%
Tested by: THOMAX Test site: RF site Temperature:22.8+0.6 C
Mode dwell time Limit |Conclusion
DH1 |52 hops/5s*0.4*79chanels* 0.401 ms =131.785ms| =400ms | PASS
GFSK DH3 |20 hops/5s*0.4*79chanels* 1.659 ms =209.698ms | =400ms | PASS
DH5 |15 hops/5s*0.4*79chanels* 2.925 ms =277.290ms| =400ms | PASS
3-DH1 | 49 hops/5s*0.4*79chanels* 0.406 ms =125.730ms| =400ms | PASS
8-DPSK | 3-DH3 | 26 hops/5s*0.4*79chanels* 1.665 ms =273.593ms| =400ms | PASS
3-DH5 | 15 hops/5s*0.4*79chanels* 2.915 ms =276.342ms | =400ms | PASS
Note: All the lower levels were signaled from receiver and should not be considered
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